

Sample Photo



Intertek Testing Services Shenzhen Ltd, Guangzhou Branch

深圳天祥质量技术服务有限公司广州分公司

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou,
China

中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼

Room 02, 1-8/F. & Room 01,
E101/E201/E301/E401/E501/E601/E701/E801,
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou,
Guangdong, China
广州经济技术开发区科学城彩频路 7 号之二第 1-8 层 02 房、01 房

101、
E201、E301、E401、E501、E601、E701、E801

Tel: +86 20 8396 6868 Fax: +86 20 8222 8169 Postcode: 510730



中国认可
国际互认
检测
TESTING
CNAS L0220

Test Report

Number: GZHT01575031

Applicant: GUANGZHOU KALEN JEWELRY COMPANY LIMITED
8F BAIYUN ELECTRIC S&T BLDG
MINYING S&T INDUSTRIAL
NO.1633 ROAD, 510540, GUANGZHOU,
CHINA

Date Received : Jun 06, 2016
Date Resubmitted : Jun 07, 2016
Date Out : Jun 13, 2016
No. of Working Days : 4.0

Attn: -

Vendor: GUANGZHOU KALEN JEWELRY COMPANY LIMITED
Agent: BEE DEE MANUFACTURING CO. LIMITED

	Mandatory Item	Optional Item
X	Pass	Pass
	Fail	Fail
	No Comment	No Comment

Sample Description As Declared:

No. Of Sample : Five
Fibre Content : -
Material : Bracelet, Marked As (A-E)
Finishing : -
End Uses : -
Colour : (A-D) Silver (E) Black
Style No. : (A) KL002 (B) KL006 (C) KL005 (D) KB51876 (E) KB51874
Order No./PO No. : 451181

Approved By:

James Ma
Textile lab Senior Manager



SP / maysli

Intertek Testing Services Shenzhen Ltd, Guangzhou Branch
深圳天祥质量技术服务有限公司广州分公司

Room 02, 1-8/F. & Room 01,
E101/E201/E301/E401/E501/E601/E701/E801,
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou,
Guangdong, China
广州经济技术开发区科学城彩频路7号之二第1-8层02房、01房
101、
E201、E301、E401、E501、E601、E701、E801
Tel: +86 20 8213 9001 Fax: +86 20 8208 9909 Postcode: 510663

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, China
中国广州经济技术开发区开发大道235号恒运大厦3楼
Tel: +86 20 8396 6868 Fax: +86 20 8222 8169 Postcode: 510730



中国认可
国际互认
检测
TESTING
CNAS L0220

Test Report

Number: GZHT01575031

GSM : -
 Buyer's Name : Landmark Group/Splash Fashions India Pvt Ltd
 Concept : Splash
 Testing Package : Accessory Chemical
 Categories : Apparel
 Brand : Splash Accessories Mens
 Supplier Name : GUANGZHOU KALEN JEWELRY COMPANY LIMITED
 Supplier Location : Guangzhou
 Department : Splash Accessories Mens
 Buyer Code : 4814708/4814709/4814711/4814716/4814717
 Season : Winter 16 Year: 2016
 Test Type : Acc
 Full Physical Report : -
 Fabric Stage Report : -
 Previous Report : -
 Received Location (Lab): Intertek Guangzhou
 Ref. : Age Group: Adult (>14)
 Report Revision Reason: -
 Applicant's Provided Care Instruction/Label :
 -

Approved By:

James Ma
Textile lab Senior Manager



Page 2 Of 4

SP / maysli

Intertek Testing Services Shenzhen Ltd, Guangzhou Branch
深圳天祥质量技术服务有限公司广州分公司

Room 02, 1-8/F. & Room 01,
E101/E201/E301/E401/E501/E601/E701/E801,
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou,
Guangdong, China
广州经济技术开发区科学城彩频路7号之二第1-8层02房、01房
101、
E201、E301、E401、E501、E601、E701、E801
Tel: +86 20 8213 9001 Fax: +86 20 8208 9909 Postcode: 510663

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, China
中国广州经济技术开发区开发大道235号恒运大厦3楼
Tel: +86 20 8396 6868 Fax: +86 20 8222 8169 Postcode: 510730



中国认可
国际互认
检测
TESTING
CNAS L0220

Test Report

Number: GZHT01575031

Conclusion:

Mandatory Item

Free Nickel Release

(A)	(B)	(C)	(D)	(E)
M	M	M	M	M

Note : M = Meet Buyer's Requirement
= No Comment
N/A = Not Applicable
C = Conform Label

F = Below Buyer's Requirement
- = Did Not Perform
* = See Remark

Approved By:

James Ma
Textile lab Senior Manager



SP / maysli

Intertek Testing Services Shenzhen Ltd, Guangzhou Branch
深圳天祥质量技术服务有限公司广州分公司

Room 02, 1-8/F. & Room 01,
E101/E201/E301/E401/E501/E601/E701/E801,
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou,
Guangdong, China
广州经济技术开发区科学城彩频路7号之二第1-8层02房、01房
101、
E201、E301、E401、E501、E601、E701、E801
Tel: +86 20 8213 9001 Fax: +86 20 8208 9909 Postcode: 510663

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, China
中国广州经济技术开发区开发大道235号恒运大厦3楼
Tel: +86 20 8396 6868 Fax: +86 20 8222 8169 Postcode: 510730



中国认可
国际互认
检测
TESTING
CNAS L0220

Test Report

Number: GZHT01575031

Tests Conducted (As Requested By The Applicant)

1 Free Nickel Release:

(A)
Negative

(B)
Negative

(C)
Negative

Requirement
Negative

(D)
Negative

(E)
Negative

Requirement
Negative

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

SP / maysli

Intertek Testing Services Shenzhen Ltd, Guangzhou Branch
深圳天祥质量技术服务有限公司广州分公司

Room 02, 1-8/F. & Room 01,
E101/E201/E301/E401/E501/E601/E701/E801,
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou,
Guangdong, China
广州经济技术开发区科学城彩频路7号之二第1-8层02房、01房
101、
E201、E301、E401、E501、E601、E701、E801
Tel: +86 20 8213 9001 Fax: +86 20 8208 9909 Postcode: 510663

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, China
中国广州经济技术开发区开发大道235号恒运大厦3楼
Tel: +86 20 8396 6868 Fax: +86 20 8222 8169 Postcode: 510730